

## Network Group – Skin

Metastatic Malignant Melanoma – first line						
Regimen	Indication	Drugs\HRG				
<b>BPD (version 1.0)</b>	<ul style="list-style-type: none"> <li>First line treatment of metastatic malignant melanoma in fit patients in whom downstaging is important (usually to render the tumour operable) or for rapid symptom control (usually symptomatic head and neck mucosal melanoma).</li> </ul>	Day(s)	Drug	Dose	Route	Comments
		1 - 3inc	Dacarbazine	220mg/m <sup>2</sup>	IV	IV infusion in 500mLs Sodium Chloride 0.9% over 60mins
		1 on alternate cycles only	Carmustine	150mg/m <sup>2</sup>	IV	IV infusion in 500mLs Dextrose 5% over 60mins
		1 - 3inc	Cisplatin	25mg/m <sup>2</sup>	IV	IV infusion in 500mLs Sodium Chloride 0.9% over 2 hrs
		Type	Days	HRG		
		Procurement	1, 2 & 3	Cost & Volume		
		Delivery	1, 2 & 3	Day Case		
		<ul style="list-style-type: none"> <li>Every 21 days for up to 6 cycles</li> </ul>				
<b>Dacarbazine (version 1.0)</b>	<ul style="list-style-type: none"> <li>Standard first line treatment of metastatic malignant melanoma</li> </ul>	Day(s)	Drug	Dose	Route	Comments
		1	Dacarbazine	800mg/m <sup>2</sup>	IV	IV infusion in 500mLs Sodium Chloride 0.9% over 60mins
		Type	Days	HRG		
		Procurement	1	Cost & Volume		
		Delivery	1	Day Case		
		<ul style="list-style-type: none"> <li>Every 21 days for up to 6 cycles</li> </ul>				

Metastatic Malignant Melanoma – first line					
Regimen	Indication	Drugs\HRG			
<b>Temozolomide (version 1.0)</b>	<ul style="list-style-type: none"> <li>First line treatment of metastatic malignant melanoma in patients with brain metastases.</li> </ul>	Day(s)	Drug	Dose	Route
		1 - 5inc	Temozolomide	150mg/m <sup>2</sup> once daily	Cycle 1.
		1 - 5inc	Temozolomide	200mg/m <sup>2</sup> once daily	Cycle 2 - Increase only if tolerated at cycle 1
		Type	Days	HRG	
		Procurement	1	Formulary	
		Delivery	1	Day Case	
		<ul style="list-style-type: none"> <li>Every 21 days for up to 6 cycles</li> </ul>			

## Metastatic Malignant Melanoma – second line

Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
Carboplatin (version 1.0)	<ul style="list-style-type: none"> <li>Standard first line treatment of metastatic malignant melanoma</li> </ul>	1	Carboplatin	AUC 5 (AUC 6 in fitter pts)	IV	IV infusion in 250mLs Dextrose 5% over 30mins
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		
		<ul style="list-style-type: none"> <li>Every 21 days for up to 6 cycles</li> </ul>				